BATTERY BOX INSTALL

101

t

NO. PART NO. QTY. DESCRIPTION NO. PART NO. QTY. DESCRIPTION
1 6-064-990031 1 Battery Assy Compr. |13 7067215 4  Washer Spring M8
101, 102, 103 14 7-661-170003 4 Hex Nut M8
2 7045406 4 Screw M12 x 20 Long (15 7066539 4 Washer M12
3 7067208 4 Washer Spring %" 101 6-064-990029 1 Battery Box
4 95265 1 Padlock 102 8787934 2 Battery 12 Volt
5 7-872-000489 1 Battery Disconnect 103 8301808 1 Link
Switch
6 7045104 4 Screw M6 x 16 Long
7 7066536 4 Washer Plain M6
8 7067214 4 Washer Spring M6
9 7069102 4 Nut M5
10 4-140-100482 1 Cover Battery
Disconnect
11 7045205 4 Screw M8 x 16 Long
12 7-951-170014 4 Flat Washer M8 Steel

6-064-990048
Issue No. 02



